PGS 2-5
PGS 6-9
PGS 10-14
PGS 15-18
PGS 19-22
PGS 23-26
PGS 27-30
PGS 31-34
PGS 35-38
PGS 39-42
PGS 43-46
PGS 47-49
PGS 50-5
PGS 53-55
PGS 56-58
PGS 59-61
PGS 62-64
PGS 65-67
PGS 68-70
PGS 71-73
PGS 74-76
PGS 77-79
PGS 80-82
PGS 83-85
PGS 86-89
PGS 90-93
PGS 94-97
PGS 98-101
PGS 102-104
PGS 105-107
PGS 108-110
PGS 111-113
PGS 114-116

Table of Contents

11/21/07
12/13/07
12/13/07
12/07/07
12/20/07
12/20/07
11/18/07
11/18/07
11/18/08
02/09/09
02/09/09
02/09/09
03/19/09
03/19/09
03/19/09
03/19/09
03/19/09
03/19/09
03/19/09
03/30/09
03/30/09
03/30/09
04/09/09
04/09/09
04/09/09
04/09/09
04/09/09
04/09/09

Western Woods
Lead Testing

Glass Pendant & Earring w/Metal Clasp

Tumbled Fiber Optic Stone
Glass Barretes & Earring Set
Tumbled Magnetic Hematite
Tumbled Flower Glass
Tumbled Gold Stone
Keychain
Gold Metal Bracelets
Silver Bracelets
Rocks
Magnetic Stones
Tumbled Stone, China Mix
PVC Cord Necklace
Mickey Pendants
Glass Necklace Tear Dropped Flower
Glass Necklace Swirl Heart
Necklace Hematite Pendant
Cord Necklace Hematite Pendant
Cord Necklace Hematite Pendant
Glass & Metal Bracelets
Glass Pendant
Hematite Bracelets
Tumbled Stones
Stone Slabs
Felt Bags
Bracelets
Necklace
Dig It Out

03/30/09 to 04/03/09 Rings

03/30/09 to 04/03/09 Neon Glass Necklaces
04/09/09 to 04/15/09 Cage Pendant
04/09/09 to 04/15/09 Stone Charms
04/09/09 to 04/15/09 Fiber Optic Charms



#1 11/21/07 Glass Pendant & Earring w/Metal Clasp

Passed
Western Woods Stock Numbers:
JTT 101, 102, 103, 104, 107, 110
JDB 107, 108
JBA 100

JGNL 101 to JGNL 124

JGT 101C to JGT 112C

JGT 101E to JGT 112E

JHGL 100 to JHGL111

JNG 101 to ING 124
R7
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Test report No.: SZ071115-130-1~2 Date: 11.21.2007 Page 10of 3

Client: GOOD LUCK HANDICRAFT MFG.LTD.

The following sample(s) was/were submitted and identified on behalf of the client as:
Sample Name: GLASS PENDANT & EARRING WITH METAL CLASP

Buyer Name: WESTERN WOODS,INC.ST.GEORGE,UTAH,US.A.

Sample Received Date: 11.15.2007

Finished Date: 11.21.2007

Test requested: As specified by client, to determine Total Lead on the submitted sample :
Test Method: With reference to ASTM F 963-07, Analysis is performed by AAS f;i_';.'sj;".l

Approved by: Soxs 215

Special Badge of Test Report: - J '

Tel: Shenzhen 0755-26050909

Beijing O10-82618114

Shanghai  021-64851999
E-ma1 : ponyiipanytest.com EEGIPOYICSE o0
htip: [ warw.ponyiest.com






Test report No.: SZ071115-130-1~2 Date: 11.21.2007 Page 3 of 3
Photo:

***End of Report™*

Tel: Shenzhen 0755-26050909

Beijing  010-E2618116

Shanghai (21-64851990 64830815
E-mail: pony@ponyiestcom  safdjponytest.com
hiip: / wwow, ponytest.com



#2 12/13/07 Tumbled Fiber Optic Stone Passed
Western Woods Stock Numbers:

BC 238
BC 239
SC 49 to SC 64
SN 237, SN 238
SN 337, SN 330
FOE-4
HG-100
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Test report No.: 82071207-046 Date: 12132007  Page3of3

***End of Repon***

et Dewaben 0715 20050000
. Bogag  DI0-ADSIRIIS
Phonghas 001 dad |
Foma  peosys posytest oo o Py G
by www posyiestal (oms



#3 12/13/07 Glass Barrettes & Earring Set Passed
Western Woods Stock Numbers:

JHH 101 to JHH 112

10
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Test report No.: SZ071207-045 Date: 12.13.2007 Page 1 of 3

Client: GOOD LUCK HANDICRAFT MFG.LTD.

The following sample(s) was/were submitted and identified on behalf of the client as:
Sample Name: GLASS BARRETTES+EARRING SET

Buyer Name: WESTERN WOODS,INC ST.GEORGE,UTAH,U.S.A.

Sample Received Date: 12.07.2007

Finished Date: 12.13.2007

Test requested: As specified by client, to determine Total Lead on the submitted sample
Test Method:  With reference to ASTM F 963-07, Analysis is performed by AAS

Tel: Shenzhen O755-26050000

Beijing ~ 010-82618116

Shanghai 02164851999
E-mai : pooyiEpanylest.com sEBponyical.omm
hetpe [ weww pomyiest.coem

11



Test report No.: SZ071207-045 Date: 12.13.2007 Page 2 of 3
Test results
! Test Results Limits
Atalysts o Unit (mg/kg) Unit (ma/kg)
Total Lead (Pb) <1 600
Mote: mgfhkg=ppm

Tel: Shenzhen O755-26050909

Beijing  01D-82618116

Shanghsi  021-64851999
E-mai :  pony@ponytest.com SHPONYIEsLCom
bitp: J www ponylestse. com

12
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Test report No.: SZ071207-045 Date: 12.13.2007 Page 3 of 3
Photo:

------ : !..::..I.- :‘g{‘lﬂ Fya
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***End of Report™**

Tel: Shenrhen 0755-26050909

Beijimg  ODI0-EXGIE116

Shanghai  021-64851999
E-mm : panyiEponyiest omm sz ponybest.com
hiep: weww pamylesise, com

13
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Test report No.: SZ071207-046 Date: 12.13.2007 Page 1 of 3

Client: GOOD LUCK HANDICRAFT MFG.LTD.

The following sample(s) was/were submitted and identified on behalf of the client as:
Sample Name: TUMBLE FIBER OPTIC{CATSEYE)STONE

Buyer Name: WESTERN WOODS,INC.ST.GEORGE,UTAH,U.S.A.

Sample Received Date: 12.07.2007

Finished Date: 12.13.2007

Test requested: As specified by client, to determine Total Lead on the submitted sample
Test Method: With reference to ASTM F 963-07, Analysis is performed by AAS

Approved by: 5? s

Special Badge of Test Re ol

e Yt

Tel: Shenghen 0755-2603090%

Beijing O1-H26 15116

Shanghai 02164851999
F-mas ; ponyiEponyiestcom sEiponylesLoam
Mlp; IV weww ponyhesd. oom

14



#4 12/07/07 Tumbled Magnetic Hematite

Western Woods Stock Numbers:

TS-500 14M
TS-500 14S
JHMC 101 to JHMC 142
JHBL 201 to JHBL 242
SHTO1 01 to SHTO1 01 37
JBR 100
R6
RHS 499 04
BC 222
SN 222
SN 322

15
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20071904182 CNAS L3192

Test report No.: SZ071130-050 Date: 12.07.2007 Page 10of 3
Client: GOOD LUCK HANDICRAFT MFGLLTD.

The following sample(s) was/were submitted and identified on behalf of the client as:
Sample Name: TUMBLED MAGNETIC HEMATITE

Buyer Name: WESTERN WOODS,INC.ST.GEORGE,UTAH,U.S A.

Sample Received Date: 11.30.2007

Finished Date: 12.07.2007

Test requested: As specified by client, to determine Total Lead on the submitted sample
Test Method:  With reference to ASTM F 963-07, Analysis is performed by AAS

Tel: Shenzhen 0735-26050900

Benmg D10-B2618116

Shanghai 02164851999
E-ma : ponyiporyiest.com sl pOnyLesl. com
hatp: [ www pomyiest.com

16



Test report No.: SZ071130-050 Date: 12.07.2007 Page 2 of 3
Test results
i Test Results Limits
Analysis ltem Unit (ma/kg) Unit (mg/kg)
Total Lead (Pb) 60.5 600
Note: mg/kg=ppm

Tel: Shenzhen O755-2605050%

Beijing  010-82618116

Shanghai  021-64%51999
E-mai:  ponyiponyiest com s2(djponytest.com
hitp: / www. ponytestsz.com

17



Page 3 of 3

No.; 5Z071130-050 Date: 12.07.2007

Test report
Photo:
w0
=0

i I ;

Tel: Shenzhen 0755-26050909
Beijing 010-22618116
Shanghai 02164851999

E-mm :  panyiEponytest. com ariponyiesL com

h.1lp! 1 i ponylesisr. com



#5 12/20/07 Tumbled Flower Glass Passed
Western Woods Stock Numbers:

TS-500 14M
TS-500 14S
JHMC 101 to JHMC 142
JHBL 201 to JHBL 242
SHTO1 01 to SHTO1 01 37
JBR 100
R6
RHS 499 04
BC 222
SN 222
SN 322

19
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Test report No.: SZ071217-038 Date: 12.20.2007 Page 10f3

Client: GOOD LUCK HANDICRAFT MFG.LTD.

The following sample(s) was/were submitted and identified on behalf of the client as:
Sample Name: TUMBLED FLOWER GLASS STONE

Buyer Name: WESTERN WOODS INC ST.GEORGE UTAH,U.S.A.

Sample Received Date: 12.17.2007

Finished Date: 12.20.2007

Test requested: As specified by client, to determine Total Lead on the submitted sample
Test Method:  With reference to ASTM F 963-07, Analysis is performed by AAS

Tel: Shenzhen  0735-26050790%

Beijing DI0-BE261B116

Shanghai  021-6485] 555
E-mai : pony@ponyiest.com sxdponylcsL.oam
hitp:  www. ponyleslcom

20






Test report No: SZ071217-038 Dale: 12.20.2007 Page3of 3

e

s
LTty
al f AL,

“**End of Report™"



#6 12/20/07 Tumbled Gold Stone Passed
Western Woods Stock Numbers:

TS-500 60
BC 236
BC 307
SN 236
SN 336

23
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Test report No.: SZ071217-038 Date: 12.20.2007 Page 1 of 3

Client: GOOD LUCK HANDICRAFT MFG.LTD.

The following sample(s) was/were submitted and identified on behalf of the client as:
Sample Name: TUMBLED GOLD SAND STONE

Buyer Name: WESTERN WOODS,INC.ST.GEORGE UTAH,U.S.A.

Sample Received Date: 12.17.2007

Finished Date: 12.20.2007

Test requested: As specified by client, to determine Total Lead on the submitted sample
Test Method:  With referenca to ASTM F 983-07, Analysis is performed by AAS

Tel: Shenrhen 0755-26050909

Beijing 010-E2618116

Shanghai  02]-64E5]990
E-man : ponyidponytest.com SHE@pOnyIeSL cam
hitp: [ wwwponytest.com

24
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PONY

Test report No.: SZ071217-039 Date: 12.20.2007 Page 3 of 3

Photo:
:_ h—

TR .-niun;uniu|||mmmmwmmmwmnwwmmnmwr€

21109 876543210

**End of Report***

Tel: Shenzhen 0755-2605090%

Heijing ~ D10-82618116

Shanghal  (21-64851999
E-mai :  ponyiiponytest.com SEEPOaYIEL, Coam
Bip: & www, ponytestsr.com

26



#7 11/18/07 Keychain Passed
Western Woods Stock Numbers:

KC 701 to KC 714

27
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Test report No.: SZ081112-083 Date: 11,18 2008 Page 10f 3
Chenl: GOOD LUCK HANDICRAFT MFGLTD.

The following sampie(s) was/were submitied and identified on bahalf of the clent as.
Sample Name, KEYCHAIN

Test Component: mix all

Buyer Name.: Westarm Woods, Inc. ST.George, Utah, US A

Sample Received Date: 11.12.2008

Finshed Date: 11.18.2008

Test requested: As specified by client, 1o debermine Soluble Lead on the submitied sample
Tost Method:  With reflerence to section 4.3.5 of the ASTM standard consumer safety specification

on oy safety FB63-07. Analysis is performed by ICP-OES,

Py laneratbeal Uifniip
Tel Shaemrhrs bh- 718 M 5rNrE iping B 10-EINENETE Shomghas W T AN EF
WP OO W L DT

28



PONY

Pony Testing International Group

Test report No.: SZ0B1112-083 Date: 11.18.2008 Page 2 of 3
Test results
- Limits Test Results
bt et Unit (mg/kg) Unit (mg/kg)
Soluble Lead (Ph) a0 <1
Note: mg/kg=ppm
lrIlEnd uf Datalll

29



Pany Testmp Inernations] Uieoup

Test report

Photo:

No.: SZ081112-083 Date: 11.18.2008 Page 3 of 2

= '

Puny Testing lstrrastisn) (reap
Tl Shomabeem B6-735.2600000F  Doijiog $6-10-20IN016  Shamghal 8821 583 1908
SRyl cm W w e e
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#8 11/18/07 Gold Metal Bracelets Passed
Western Woods Stock Numbers:

B1
JDB 101
JDB 103
JDB 105

31
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Test report No.: 5Z081112-084 Date: 11.18.2008 Page 1.of 3
Client; GOOD LUCK HANDICRAFT MFGLTD.

The following sample(s) was/were submitted and identified on behalf of the client as:
Sample Name: Gold metal bracelet

Buyer Name.: Western Woods, Inc.5T.George, tah, LLS.A

Sample Received Date: 11.12.2008

Finished Date: 11.18.2008

Test requested: As specified by client, to determine Soluble Lead on the submitted sample
Test Mathod:  With reference to section 4.3.5 of the ASTM standard consumer safely speciication
on toy safety FE3-07. Analysis is performed by ICP-DES.

Fany Tevling |sdrrnalmasd {raup
Tl Shwry o G T4 3. 200000 B, B D26 [ ELEA Shinsghon B 116485 199
wrinpempied o wws poryicnl.oom

32



PONY

Pony Testing International Group

Test report No.: SZ081112-084 Date: 11.18.2008 Page 2 of 3
Test results
. Limits Test Results
Analysis ltem Unit ( :I Unit (mg/kg)
Soluble Lead (Pb) 80 =1

hNate: mgfkg=ppm
iIlEnd Df Da.talll

33
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PONY

Pony Testing Intermational Group

Test report No.: S2081112-084 Date: 11.18.2008 Page 3 of 3

Photo:

Sz [08A[112[—Tolsl4)/

e e

Authenticate the photo on original report only
***End of Report***

FPaay Testing Internations) (irou

Tel: Shenghen B6-755-26050000 Beljng 86-10-B2610116  Shanghss 85216485 |90

34



#9 11/18/08 Silver Metal Bracelets Passed
Western Woods Stock Numbers:

B1
JDB 102
JDB 104
JDB 106

35
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Test report No.: SZ081112-085 Date: 11.18.2008 Page 1of 3

Clant: GOOD LUCK HANDICRAFT MFGLTD.

The following sample(s) wasiwene submitted and dentified on behalf of the client as;
Sample Name: Silvery metal bracedel

Buyer Name., Western Woods, Inc.ST.George, Utah, U.S A

Sample Received Date: 11,12 2008

Finished Date: 11.18.2008

Test requested: As spacified by client, to determine Soluble Lead on the submitted sample
Test Method:  With reference o section 4,35 of the ASTM standard consurner safety specification
on toy safety F863-07. Analysis is performed by ICP-OES.

Fany Tewing Tneernaimnsd Croap
Tl, Sheenhem §5- 15 5- 26000000 Blsijimg - 15 B T8 WIER Shanghas W0 1-4AK R
I pep LG W Posyieal e
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PONY

Pony Testing International Group

Test report No.: 5Z081112-085 Date: 11.18.2008 Page 2 of 3
Test results
. Limits Test Results
Ana Item
o Unit (mgkg) Unit (mg/kg)
Soluble Lead (Pb) a0 <1

Note: mg/kg=ppm
***End of Data"™"
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PONY

Pony Testing International Group

Test report Mo.: SZ081112-085 Date: 11.18.2008

Pholo:

Authanticata the pholo on onginal report only
i-llE"d n.l' Hﬂpﬂn.“
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#10

02/09/09 Rocks Passed
Western Woods Stock Numbers:

TS-500 01 to TS-500 60
TS 520
TS 520C
TS 520 46M
TS 520TAD
TS 520P
TS 520SM
TS 520CCM
TS 520 76M
TS 520BM
TS 520 IM 01

39



BUREAU

| VERITAS
THE WALT DISNEY COMPANY
QUALITY ASSURANCE PROGRAM
UNITED STATES
Technical Report: (5109)023-0021 February 09, 2008
Date Received: January 23, 2008 Page10f3
TERESA COMERFORD
DISNEY PRODUCT INTEGRITY FLORIDA
3030 MAINGATE LAMNE
KISSIMMEE, FL 34747
UNITED STATES
RESULT: PASS
Sample Description: ROCKS #
Sample Size: 42 PIECE(S) Wi, Style No.: MUA
Country of Origin: CHINA, F.0. No.: MIA,
Vendor: M'SWESTERN WOODS INC FPRR Mo 0920- DWW 45HR
Manufactures: i Shipping Dates: O201/09
Buyer; MARY MYERS Tasting Phasa: FA - FINAL ALIDIT
Buying Groug: DWW Product Calegory: sP
Labeled Age Grade: NOT PRESENT Sample Source: o]
Appropriate Age Grade: CHILDREN PRODUCTS, UPCISKU Mao.; 20245601
OVER 8 YEARS OF AGE
Tested Age Grada: CHILDREN PRODUCTS, Project No.: MIA,
OVER 8 YEARS OF AGE
Sire: MiA Season: MIA,
Size Range: MiA
TEST:

= CPSIA Tolal lead content in substrate (non-metals) - 3051

The sample(s) MEETS ihe following requirement(s):

The total lead content of B00ppm requirements in subsirate materals (Consumer Products Safety Improvemant

Act (CPS14) of 2008).

» [Please see Data Table on page 2.

Haireau Yerias

iansiciinrr Pradecls Sers bom, lac,

100 Morfpoinle Parkway Buffato, NY Y4228- 1064 LISA

VI P T B S0 BN oy v Ops USRI YETIEA.COMT o
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| BUREAU |
| VERITAS |
The Walt Disney Company
Technical Report: (5109)023-0021
February 09, 2009
Page Z of 3
RESULTS:

TOTAL LEAD CONTENT IN SUBSTRATE (Gonsumer Product Safety Improvement Act (CPSIA) of 2008)

Elament: Lead
Requirement: Masximum allowabbe imit:
February 10, 2008: 600 mgikg
August 14, 2000: 300 mg'kg
Sample Descriplion Result Canclusion
Color | Component Location Styla imgkg)
A, Light Pink Stono . LT 5.64 Pass with
Comment 1
B.  Black/Gray Sione s 48,7 Pass with
Comment 1
€. Blue Stone . 17.8 “Pass with
Comment 1
D. Red Stona - LT 533 Pass with
Comment 1
E. Striated Brown Stone - LT 591 Pass with
Comment 1 |
F. Salmon Elang = LT 5.84 Pass with
Comment 1
G.  Orange Stone = LT 583 Fass with
Commeni 1
LT = Less Than mgkg = miligrams per kilbgram {ppm = parts par milion)
* = Average of duplicate analyses
Remark:
Commant 1: Compliance with CPSIA lead content of B00ppm requiremant in substrate as of February 10,

2009 and CPSIA lead content of 300ppm requirerment in substrate as of August 14, 2008,
Cormment 2: Compliance with CPSIA lead content of B00ppm requisement in substrate as of Fabruary 10,

2008 but non-compliance with CPS14 lpad confent of 300ppm reguirement in substrate a5 of
Ausgust 14, 2009,

For general inquiries, please contact Bureau Veritas al (716) 505-3300,

Bureau Veritas

Conzumer Products Services, Inc,
oAV s v

Dauglas Boshm

Product Test Engineer,
Toy and Juvenile Products Departmem

goug boahmifiys Burssuverias com

lew
e DAVE MCLAWS, M/SWESTERN WOODS INC

41



Thea Walt Disney Company

Tachnical Repor: (5109)023-0021
February 08, 20059

Page 3of 3

42



#11 02/09/09 Magnetic Stones Passed
Western Woods Stock Numbers:

TS 500 14M
TS 500 14S
JHMC 101 to JHMC 142
JHBL 201 to JHBL 242
SHT 01 01 to SHT 01 37
JBR 100
R 6
RHS 499 04
BC 222
SN 222
SN 322

43



THE WALT DISNEY COMPANY
QUALITY ASSURANCE PROGRAM

UNITED STATES

Technical Report: (5109)026-0248 Fabruary 08, 2000
Diate Reciihed: January 23, 2008 Page 1 of 3
TERESA COMERFORD
DISNEY PRODUCT INTEGRITY FLORIDA
3030 MAINGATE LANE
KISSIMMEE, FL 34747
UNITED STATES
RESULT: PASS
Sample Description: MAGMNETSTOME 25L#CS
Sample Size: & PIECE(S) Mir. Style No.: BR145WD
Country of Onigin: CHINA P.O. Mo MIA
Vendor: M/S WESTERN WOODS INC PRR Mo.: 0933-DWO111HR
Manufaciurer; MIA Shipping Dates: 020109
Buyer: MARY MYERS Testing Phase: Fa - FINAL ALIDIT
Buying Groug: DWW Product Calegory: 5P
Labeled Age Grade: WOT PRESENT Sample Source: ]
Appropriate Age Grade: CHILDREN PRODUCTS, OVER B  UPCISHU No.: 20519730

YEARS OF AGE
Tested Age Grade; CHILDREN PRODUCTS, OVER B Project No.: NiA

YEARS OF AGE
Size: A Season: A
Size Range: MIA
TEST:
+ CPSIA Total lead content in substrales
EXECUTIVE SUMMARY:

The sample(s) MEETS the following requirement(s):

= The tofal lead content of G00ppm requirements in substrale malerals (Consumer Products Safety Improvement

Act (CPSIA) of 2008),

See fable on next page.

44



The sample(s) MEETS the folowsng requiremant(s):

continusd

Thi Walt Disney Company
Technical Report: (5109)026-0249

February 09, 2009
Page 2ol 3

- The iodal lead conlent of G00ppm requirements in substrate materials (Consumer Products Safety Improvement

Act (CPSIA) of 2008).

Element: Lead
Requirement: Maximum allowable limit:
February 10, 2009 GO0 mg'ky
August 14, 2008; 300 mghg
Sample Description Rasult Conclusion
Color /| Component Location Shylo (mgikg)
(&) METSTOME 25L8CS s 31.0 Pass with
commaent 1

LT = Less Than
* = Average of duplicale analyses

Remark:

mgkg = miligrams par kilbgram (ppm = parts par milion)

Comment 1: Compliance with CPSLA lead content of B00ppm requirement in substrate as of February 10,
2009 and CPSIA lead content of 300ppm reguirement in substrate as of August 14, 2009,

Comment 2: Compliance with CPS1A lsad content of G00ppm requirement in substrate as of February 10,
2009 but non-compliance with CPSIA lead content of 300ppm requirement in substrate as of

August 14, 2000,

For general inquines, please contacd Bureau Veritas at (716) 505-3300,

vk

= =+ DAVE MCLAWS, M/S WESTERN WOODS INC

45

Bureau Veritas
Consumir Products Serdces, (nc.

-

Douglas Boehm
Product Test Engineer,
Toy and Juven

ile

o -"-.I = .
{ ‘__i,i}l.- ;{f;fﬁ s

Products Departmeant
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[BUREAU

Tha Walt Disney Company
Technical Repon: {513‘9}ﬂ25-ﬂ249

Febnuary 09, 2000
Page 3of 3

XHI =

PLE PRODUCT
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#12

03/12/09 Tumbled Stone, China Mix Passed
Western Woods Stock Numbers:

TS 520CM
B 1 Gold & Silver
JDB 109 to JDB 110
R 2

47






PONY

Pony Testing International Group

Test Report

MNO.: DSD3063-144 Date: Mar 12, 2009 Page 2 of 2
Test Results (Unit: mg/kg)
Test fem Test Result Limit |
Total Lead (Pb) <1

o mgikg = ppm

Phato:

Y s b < oty miel] st ol e e, wd Pl o it ol e iy mharsd g Bor sl ot & bormsree b prde e il el

=0j90[3]0/63— 14+~
Pony authenticate the photo on original report only
***End of Report**
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sy | eyl w1 ! et b o P el B v e e sl s e g of aryr e er s speecsal ! e et < IO o8 6 s bues il m ke ere

10




#13 03/13/09 PVC Cord Necklace Passed
Western Woods Stock Numbers:

WC-001
JTT 101
JTT 102
JTT 103
JTT-104
JTT-107
JTT 110
JGNL 101 to JGNL 124
JHGL 100 to JHGL 111
JGT 101C to JGT 112C
NL 501 to NL 532
JCS 006 to JCS 202
P 101 to P 132
PE 721 to PE 780
WSP 1 to WSP 43
SC OIN to SC 82N
SN 250C to SN 270C

S0
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Pony Testing International Group

Test Report NO.: 0803133-009 Date: Mar 19, 2009 Page 2 of 2

Test Results (Unit: mg/kg)

Test Result

Test kem Client's Limit

Total Lead (Pb) &9 "7 838
Test Components.
1. Biack PVC cord
2. Matal chan + Metal lobster clasp + Metal connedor of lobster dasp
3 Metal bead

Note: (1) mp/g = ppm
i2) Composite testing for lead content is according 1o chent's request,

Pnnylaﬂ-nupl-mﬁnmglnﬂmpmmly
***End of Report***
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#14 03/13/09 Mickey Pendants Passed
Western Woods Stock Numbers:

SC 83N
Also Applies to SC 0IN to SC 82N
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PONY

Pony Testing International Group

Test Report

Applicant:

NO.: 0903133-010 Date: Mar 19, 2008 Page 1of 2

GOOD LUCK HANDICRAFT MFG LTD.

The following sample(s) wasiwere submitted and identified on behalf of the client as:

Sample Name:
Sample Model:
Buyer Name:

Sample Received Date:
Testing Period:

Test llems:
Test Method:

Testing Resulis:

Approved by:

CORD NECKLACE WITH FLOWER GLASS RENDANT
SC-83N

WESTERN WOODS, INC. ST. GEORGE, UTAH, US.A

Mar 13, 2009
Mar 13, 2008 to Mar 18, 2008

Total Lead
With reference to CPSIA H.R 4040, Analysis is performed by ICP-OES.

Please refer to next page(s)
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PONY

Pony Testing International Group

Test Report NO.: 0903133-010 Date: Mar 19, 2008 Page 2 of 2

Test Results (Unit: mg/kg)

' Test Result i

Test fem cal : Client's Limit

1 2 ] &8 4 7|

. Total Lead (Pb) o B B R 300

Test Components:

1. Black cord

2. Metal chain + Melal lobsler clasp+ Metal connector of lobster clasp

3. Metal connected the cord and metal hook perforate the pendant + metal hook in the pendant

4, Pencant

Note: (1) mg/kg = ppm
(2) Composite testing for lead content is according to client’s request.

Photo:
mlmmmmmmm
**End of Reporl*™™
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#15 03/13/09 Glass Necklace Tear Dropped Flower
Western Woods Stock Numbers:

JTT 101
Also Applies to:
JTT 102 to JTT 110
JGNL 101 to JGNL 124
JHGL 100 to JHGL 111
JGT 101C to JGT 112C

56

Passed






PONY

Pony Tesnng International Group

Test Report NO.: 0903133011 Date: Mar 19, 2008 Page 2 of 2
Test Results (Unit: mg/kg) =
Test Result
Test kem Client's Limit
1 2 3
Total Lead (Pb) 89 117 <1 300

Test Componenis:
1. Black PVC comd
2 Melal chain + Metal lobster clasp + Metal connector of lobster clasp
3. Pendant

Mote: (1) mp/kg = ppm
{2) Compesite testing for lead content is according lo client’s request.

mmmammmﬂmmm
***End of Report™*
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#16 03/13/09 Glass Necklace Heart Swirl Passed
Western Woods Stock Numbers:

JTT 104
Also Applies to:
JTT 101 to JTT 110
JGNL 101 to JGNL 124
JHGL 100 to JHGL 111
JGT 101C to JGT 112C
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#17 03/13/09 Alaska Hematite Pendant Passed
Western Woods Stock Numbers:

AHP 101 to AHP 110

62






PONY

Pony Testing International Group

Test Report NO.: 0803133-013 Date: Mar 18, 2008 Page 2 of 2
Test Results (Unit: mg/kg)
’ Test lem B Client's Limit
F 1 2 3 4
Total Lead (Pb) [ %3 17 168 <1 200

1.
2. Metal chain + Metal lobster clasp+ Matal connacior of lobstar clasp
3. Metal connector of pendant - metal hook of pendant
4. Biack pendant
Note: (1) mg/g = ppm

(2) Compaosite testing for lead content is accarding to client’s request.

Photo:
Mamlmmﬂummmm
***End of Report***
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#18 03/13/09 Cord Necklace Hematite Pendant Passed
Western Woods Stock Numbers:

SC 66N to SC 67N

65
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Pony Testing International Group

Test Report NO.: 0B03133-014 Date: Mar 18, 2009 Page 10f2

Applicant: GOOCD LUCK HANDICRAFT MFG. LTD.
The following sample(s) wasiwere submitied and identified on behalf of the client as.

Sample Name: CCRD NECKLACE-HEMATITE PENDANT
Sample Model: SC-65N
Buyer Name: WESTERN WOQDS, INC. ST. GEORGE, UTAH, US.A

Sample Received Date:  Mar 13, 2009

Testing Period; Mar 13, 2009 1o Mar 19, 2008

Test ltems: Total Lead

Test Method: With reference to CPSIA H R.4040, Analysis is performed by ICP-OES.
Testing Resuils: Please refer to next page(s)
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PONY

Pony Testing International Group

Test Report NO.: 0803133-014 Date: Mar 19, 2009 Page 2 of 2
Test Results (Unit: mg/kg)
Toat Foedl
Test tem = Client's Limit
| 1 2 3 4
Total Lead (Pb) <1 17 116 <1 300

Test Components:
1. Black cord
2 MM+MMWMMUMM
3 Metal connector of pandant
4. Biack pendant
Nele: (1) mafg = ppm
(2) Compasite testing for lead conlent is according 1o cient's request

Photo:

ey
DR

NwmhMmme
***End of Report™*
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#19 03/13/09 Cord Necklace Hematite Pendant Passed
Western Woods Stock Numbers:

SC 65N to SC 66N
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PONY

Pony Testing Imermnational Group

Test Report NO.: 0803133-015 Date: Mar 19, 2008 Page 2 of 2
Test Results (Unit: mg/kg)
Test Result 1
Test kem Client's Limit
1 2 3 4

Total Lead (Pb) {3 "7 96 <1 300
Test Components: = A
1. Black cord

2 Matal chain = Meta! lobster clasp+ Metal connecior of lobster clasp
3. Metal ring of pandani + metal clasp of pendant
4, Black pendant

Note: (1) mgkg = ppm
(2) Composite testing for lead content is according to client's request.

Photo:
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***End of Report™™
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#20 03/30/09 Glass & Metal Bracelets Passed
Western Woods Stock Numbers:

JBR 100

71



PONY

Pomy Testing International Group

Test Report NO.: 0903303-101 Date: Apr 03, 2009 Page 1 of 2

Applicant: GOOD LUCK HANDICRAFT MFG. LTD
The following sample(s) was/were submilted and identified on behall of the client as-

Sample Name: GLASS BRACELET

Tast Component: Beads

Sample Model; JGBL-102

Buyer Name: WESTERN WOODS, INC. 5T. GEORGE, UTAH, US A

Sample Received Date:  Mar 30, 2009
Testing Perind. Mar 30, 2009 1o Apr 03, 2009

Tes! ltems: Total Lead

Tesl Method: With reference to CPSIA H.R 4040, Analysis is performed by ICP-OES.

Testing Resulls: Please refer to nexl page(s)

Approved by: .. a 245,
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Pony Testing International Group

Test Report NO.: 0903303-101 Date: Apr 03, 2009 Page 2 of 2

Test Results (Unit: mg/kg)

Test tem Test Result Client’s Limit
. Total Lead (Pb) 257 300
Tes! Components;

1. Black bead + silver bead + orange bead

Nate: (1) mglkg = ppm
(2) Composite testing for laad content is according to dient’s request.

Photo:

Pony authenticate the photo on original report only
**End of Report***
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#21 03/30/09 Glass Pendants Passed
Western Woods Stock Numbers:

JGNL 101 to JGNL 124
JTT 101 to JTT 110
JGT 101C to JGT 112C
JGT 101E to JGT 112E
JHGL 100 to JHGL 111
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PONY

Pony Testing International Group

Test Report

Applicant:

NO.. 0803303-008 Date: Apr 03, 2009 Page 1 of 2

GOOD LUCK HANDICRAFT MFG. LTD.

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Name:
Sample Model.
Buyer Name:

Sample Received Date:
Tesling Period:

Test ltems:
Test Method:

Testing Results:

FANCY GLASS PENDANT (FOR NECKLACE)
JGNL-101/124
WESTERN WOODS, INC. ST. GEORGE, UTAH, US.A

Mar 30, 2009
Mar 30,2009 to Apr 03, 2009

Total Lead
With reference to CPSIA H.R.4040, Analysis is parformed by ICP-OES.

Please refer to next page(s)

Approved by:  Soasr 7l
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Pony Testing International Group

Test Report NO.: 0903303-008 Date: Apr 03, 2009 Page 2 of 2

Test Results (Unit: mg/kg)

Test em Test Result Client's Limit

Total Lead (Pb) 5.1 300 —
Tes! Components:
1. Pendani{JGNL <110} + pendanl{JGNL -117) + Pendant{JGNL -121)

Note: (1) mglkg = ppm
(2) Composile lesting for lead conlent is according to clienl’s request.

Pholo:

Pony authenticate the phato on original report only
***End of Report*™™*
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#22

03/30/09 Hematite Bracelets

Western Woods Stock Numbers:

JHBL 201 to JHBL 212
JHBL 225 to JHBL 230
JHBL 237 to JHBL 242
JHMC 101 to JHMC 212
JHMC 125 to JHMC 130
JHMC 137 to JHMC 142
SHT 01 01 to SHT 01 37

77
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Pony Testing International Group

Test Report NO.: 0903303-100 Date: Apr 03, 2009 Page 1 of 2

Applicant; GOOD LUCK HANDICRAFT MFG, LTD.
The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Name: HEMATITE BRACELET

Test Component: Beads

Sample Model: JHBL-201/212

Buyer Name: WESTERN WOODS, INC. ST. GEORGE, UTAH, U.S.A

Sample Received Date:  Mar 30, 2009

Testing Period: Mar 30, 2009 to Apr03, 2009

Test ltlems: Total Lead

Tesl Method: With reference to CPSIA H.R.4040, Analysis is performed by ICP-OES.
Testing Results: Flease refer to nex! page(s)

Approved by: .5:5? N
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PONY

Pony Testing Intemational Group

Test Report NO.: 0803303-100 Date: Apr 03, 2009 Page 2 of 2

Test Results (Unit: mgfkg)

Test llem Test Result Client's Limit
Total Lead (Pb) < 300
Test Componanis: -

1. Black bead (JHBL-201/212) + brown bead (JHBL-201/212)

Note: (1) mg/kg = ppm
(2) Composite (asting for lsad conlent is according lo dlient's request.

Photo:
1-—\ 0 1 *1 E :
ﬂﬂtu"d::
Pony authenlicate the pholo on original report only
***End of Report***
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Testing for
Stone Products
NOT REQUIRED

#23 04/09/09 Tumbled Stones Passed
Western Woods Stock Numbers:

75-500 to 520
& Stone Slabs
Other Stock Numbers Covered:
All Onyx Items
All Peacock Marble Items
All Specimens On Wood Base
All Agate Bookends
All Stone Paper Weights
All Lamps
All Agate Night Lighes
All Printed Agate Slabs
All Stone Camdle Holders
All Amethyst Geodes
All Gemstone Trees
All Agate Wind Chimes
All Fossils
All Bin & Specimen Items
All Soapstone Items

Note: The received sample(s) are not covered by the Section 101(a) of Consumer Products Safety Improvement Act
(CPSIA) of 2008. The total lead content analysis in substrate materials was not conducted. Semiprecious
gemstones or minerals that are not based on lead or lead compounds are exempt.

For general inquiries, please contact Bureau Veritas at (716) 505-3300

30



M/S WESTERN WOODS INC

Technical Report:  (5109)076-0019 April 09, 2009
Date Received: March 17, 2008 Page 1 of 2
JIM RODGERS
M/S WESTERN WOODS INC
740 N RED ROCK RD
ST. GEORGE, UT 84770
UNITED STATES
Sample Description: TUMBLED STONES
Vendor: M/S WESTERN WOODS INC Sample Size: 1
Manufacturer; BAGATINI PEDRAS Style No(s): NIA
Buyer: MNIA SKN/SKU No.: TS
Labeled Age Grade: NOT PRESENT PO No.: NIA
Appropriate Age Grade: N/A Ref #: MNIA
gﬂani Specified Age NiA, Country of Origin: BRAZIL
rade:
Tested Age Grade: NIA Assortment No.: NIA
UPC Code: MNIA
EXECUTIVE SUMMARY:

Note:  The received sample(s) are not covered by the Section 101(a) of Consumer Products Safety Improvement
Act (CPSIA) of 2008. The total lead content analysis in substrate materials was not conducted. Semi-
precious gemstones or minerals that are not based on lead or lead compounds are exempt.

For general inquiries, please contact Bureau Veritas at (716) 505-3300.

31

Bureau Veritas
Consumer Products Services, Inc.
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MS WESTERN WOODS INC
Technical Report: (5109)076-0019
April 09, 2008

Page 2 of 2
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Testing for
Stone Products
NOT REQUIRED

#24 04/09/09 Tumbled Stones Passed
Western Woods Stock Numbers:

75-500 to 520
& Stone Slabs
Other Stock Numbers Covered:
All Onyx Items
All Peacock Marble Items
All Specimens On Wood Base
All Agate Bookends
All Stone Paper Weights
All Lamps
All Agate Night Lighes
All Printed Agate Slabs
All Stone Camdle Holders
All Amethyst Geodes
All Gemstone Trees
All Agate Wind Chimes
All Fossils
All Bin & Specimen Items
All Soapstone Items

Note: The received sample(s) are not covered by the Section 101(a) of Consumer Products Safety Improvement Act
(CPSIA) of 2008. The total lead content analysis in substrate materials was not conducted. Semiprecious
gemstones or minerals that are not based on lead or lead compounds are exempt.

For general inquiries, please contact Bureau Veritas at (716) 505-3300

33



BUREAU

M/S WESTERN WOODS INC

Technical Report: (5109)076-0024 April 09, 2009
Date Recsived: March 17, 2009 Page 1of 2
JIM RODGERS
M/S WESTERN WOODS INC
740 N RED ROCK RD
ST. GEORGE, UT 84770
UNITED STATES
Sample Description; STONE SLABS
Vendor: MWS WESTERN WOODS INC Sample Size: 6
Manufacturer: BAGATINI PEDRAS Style No(s): BAS
Buyer: NIA SKNISKU No.: NIA
Labeled Age Grade: NOT PRESENT PO No.: NIA,
Appropriate Age Grade: MN/A Ref #: N/A
gﬂam Specified Age MNIA Country of Origin: BRAZIL
rade:
Tested Age Grade: MNFA Assorment No.: MN/A
UPC Code: NIA
EXECUTIVE SUMMARY:

Note: The received sample(s) are not covered by the Section 101(a) of Consumer Products Safety Improvement
Act (CPSIA) of 2008. The lotal lead content analysis in substrale materials was not conducted. Semi-
precious gemstones or minerals thal are not based on lead or lead compounds are exempt.

For general inquiries, please contact Bureau Veritas at (716) 505-3300.

34

Bureau Veritas
Consumer Products Services, Inc.
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Carl E. Miller, Supervisor




April 09, 2008
Page 2 of 2

M'S WESTERN WOODS INC
Technical Report: (5109)076-0024
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#25 04/09/09 Felt Bags Passed
Western Woods Stock Numbers:

LGB-100
LGB-101
LGB-102
All Colors

36



BEUREAU

M/S WESTERN WOODS INC

Technical Report: (5109)076-0022 April 09, 2008
Date Received: March 17, 2009 Page 10f 3
JIM RODGERS

MW/S WESTERN WOODS INC

740 N RED ROCK RD

ST. GEORGE, UT 84770

UNITED STATES

Sample Description: FELT BAG

Vendor: M/S WESTERN WOODS INC  Sample Size: 6

Manufacturer; ROSH HASHEM Style No(s): MIA,

Buyer: NJA, SKN/SKLU Mo.: LGB

Labeled Age Grade: NOT PRESENT PO No.: NIA

Appropriate Age Grade: N/A, Ref # NIA,

Client Specified Age Grade:  N/A Country of Ongin: INDIA

Tested Age Grade: MNIA, Assortment No.: NIA

UPC Code: A,

EXECUTIVE SUMMARY:

The sample(s) MEETS the following requirement(s):

- The total lead content of 300ppm requirements in substrate materials (Consumer Products Safety Improvement
Act (CPSIA) of 2008).

For general inquiries, please contact Bureau Veritas at (716) 505-3300.

Bureau Veritas
Consumer Products Services, Inc.

/"} r 5 7
(or ST
ko

fid
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M/S WESTERN WOODS INC

Technical Report: (5109)076-0022

April 09, 2008
Page2of3

Element: Lead
Reguirement: Maximum allowable limit:
February 10, 2009 600 mg'kg
August 14, 2009: 300 mg'kg
Sample Description Result Conclusion
Color / Component Location Style (mg/kg)
(A) Black plastic coated string Bag pull - LT 8.82 Pass with comment 1
LT= LessThan mg/kg = mitligrams per kilogram (ppm = parts per million)
* = Average of duplicate analyses
Remark:

Comment 1: Compliance with CPSIA lead content of 800ppm requirement in substrate as of February 10,
2009 and CPSIA lead content of 300ppm requirement in substrate as of August 14, 2009,

Comment 2: Compliance with CPSIA lead content of 600ppm requirement in substrate as of February 10,
2009 but non-compliance with CPSIA lead content of 300ppm requirement in substrate as of

August 14, 2008,
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[ BUREAU |
VERITAS

EXHIBIT # 1

SAMPLE PRODUCT
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M/S WESTERN WOODS INC
Technical Report: (5109)076-0022
April 09, 2009

Page3of 3




#26 04/09/09 Bracelet Passed
Western Woods Stock Numbers:

JBR-100

90
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[BUREAU |
M/S WESTERN WOODS INC

Technical Report: (5109)076-0023 April 09, 2008
Date Received: March 17, 2009 Page 1 of 3
JIM RODGERS
M!S WESTERN WOODS INC
740 N RED ROCK RD
ST. GEORGE, UT 84770
UNITED STATES
Sample Description: BRACELET
Vendor: M/S WESTERN WOODS INC  Sample Size: 4
Manufacturer. GOOD LUCK Style No(s): JBR-100
Buyer: MNIA SKN/SKU No.: MNiA
Labeled Age Grade: NOT PRESENT PO No.: NIA
Appropriate Age Grade: /A Ref #: NiA
Client Specified Age Grade:  NJ/A Country of Origin: CHINA
Tested Age Grade: MIA Assoriment No.: MiA
UPC Code: MIA

SUMMARY:

The sample(s) MEETS the following requirement(s):

- The total lead content of 300ppm requirements in substrate materials (Consumer Products Safety Improvement
Act (CPSIA) of 2008).

For general inquiries, please contact Bureau Veritas at (716) 505-3300.

Bureau Veritas
Consumer Products Services, Inc.

-

]
/ r f”/
/ZJ/
Carl E. M1Iar Supmﬂw
Analytical Services

fjd
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BUREAU

VERITAS

M/S WESTERN WOODS INC
Technical Report: (5108)076-0023
April 09, 2009

Page2of3

Element: Lead
Requirement: Maximum allowable Emit:
February 10, 2009: 600 mgikg
August 14, 2009: 300 mg/kg
Sample Description Result Conclusion
Color / Component Location Style (mg/kg)
(A) Clear plastic string Bracelet - LT 8.38 Pass with comment 1
(B} Black plastic Large bead of bracelet - LT 8.82 Pass with comment 1
LT = Less Than mgkg = milligrams per kilogram (ppm = parts per million)
* = Average of duplicate analyses
Remark:

Comment 1: Compliance with CPSIA lead content of 600ppm requirement in substrate as of February 10,
2009 and CPSIA lead content of 300ppm requirement in substrate as of August 14, 2009,

Comment 2: Compliance with CPSIA lead content of 600ppm requirement in substrate as of February 10,

2009 but non-compliance with CPSIA lead content of 300ppm requirement in substrate as of
August 14, 2009.
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M/S WESTERN WOODS INC
Technical Report: (5109)076-0023
April 09, 2009

Page 30f3
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#27 04/09/09 Necklace Passed
Western Woods Stock Numbers:

JFCH-101 to JFCH-124
JFBL-101 to JFBL-124
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M/S WESTERN WOODS INC

Technical Report: (5109)076-0026 April 08, 2008
Date Received: March 17, 2009 Page 1 0f 3
JIM RODGERS

M/S WESTERN WOODS INC

740 N RED ROCK RD

ST. GEORGE, UT 84770

UNITED STATES

Sample Description: NECKLACE

Vendor: M/S WESTERN WOODS INC ~ Sample Size: <]

Manufacturer: GOOD LUCK Style Mo(s): JFCH

Buyer: WA SKN/SKU No.: N/A,

Labeled Age Grade: NOT PRESENT PO No.: N/A

Appropriate Age Grade: N/A, Ref #: N/A

Client Specified Age Grade:  N/A Cnmu'r of ongln CHINA

Tested Age Grade: NIA NIA

UPC Code: MNFA

EXECUTIVE SUMMARY:

The sample(s) MEETS the following requirement(s):

- The total lead content of 300ppm requirements by composite testing in substrate materials (Consumer Products
Safety Improvement Act (CPSIA) of 2008).

For general inquiries, please contact Bureau Veritas at (716) 505-3300.

Bureau Veritas
Consumer Products Senvices, Inc.

cu //Z{/

Carl E. Miller, Supervisor
ﬁmrvliqd Services

fid
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M/S WESTERN WOODS INC
Technical Report: (5109)076-0026

April 09, 2009
Page 2 of 3

Requirement: Maximum allowabie limit: (mg/kg) 300 mg/kg
Sample Description Result Conclusion
Color / Component Location Style (mgkg)
(A) | Tan ceramic-ike pendant Necklace - LT 7.50 Pass
(B) | Composite of black, brown & Necklace LT 7.50 Pass
tan plastic-coated twine

LT = Less Than
* = Average of duplicale analyses

mg/kg = miligrams per kilogram (ppm = parts per million)
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MIS WESTERN WOODS INC
Technical Report: (5109)076-0026
April 09, 2009

Page 30of 3
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#28 04/09/09 Dig It Out Passed
Western Woods Stock Numbers:

EK-101 to EK-109
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M/S WESTERN WOODS INC

Technical Report: (5109)076-0027 April 08, 2009
Date Received: March 17, 2009 Page 1 of3
JIM RODGERS
M/S WESTERN WOODS INC
740 N RED ROCK RD
ST. GEORGE, UT 84770
UNITED STATES
Sample Description: DISCOVERY KIT
Vendor: M/S WESTERN WOODS INC  Sample Size: 6
Manufacturer. GOOD LUCK Style Mo(s): NIA
Buyer: NIA SKN/SKU No.: EK
Labeled Age Grade: NOT PRESENT PO No.: N/A

iate Age Grade: MN/A Ref #: MN/A
Client Specified Age Grade:  N/A Country of Origin: CHINA
Tested Age Grade: MNIA Assortment No.: NIA
UPC Code: NIA
EXECUTIVE SUMMARY:

The sample(s) MEETS the following reguirement(s):

- The total lead content of 300ppm requirements in substrate materials (Consumer Products Safety Improvement
Act (CPSIA) of 2008).

For general inguiries, please contact Bureau Veritas at (716) 505-3300.

Bureau Veritas
Consumer Products Services, Inc.

( ol (ﬂj{//ﬂu
Carl E. Miller, Supervisor
Aoalical Servcs

fid
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M/S WESTERN WOODS INC
Technical Report: (5109)076-0027
April 09, 2009

Page2of3

Requirement: Maximum allowable limit: (mg/kg) 300 mg/kg
Sample Description Result Conclusion
Color / Component Lacation Style (mg/kg)

(A) | Metal Paint brush crimp - LT 30 Pass
(B) | Tan plastic Brush bristles - LT 8.33 Pass
{C) Light brown plaster Plaster - 19.2 Pass

D) | Cream ceramic-like bones Dinosaur bones - LT 125 Pass
LT = Less Than mg'kg = milligrams per kifogram (ppm = parts per million)

* = Average of duplicate analyses
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M/S WESTERN WOODS INC
Technical Report: (5109)076-0027
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#29 03/30/09 to 04/03/09 Rings Passed
Western Woods Stock Numbers:

R-10
R-15
R-18
R-19
Other Stock Numbers Covered:
R-11
R-12
R-13
R-14
R-16
R-17
R-20
R-21
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Pony Testing International Group

Test Report NO.: 0B0B308-780 Date: Apr 09, 2000 Page 1 of 2

Applicant: GOOD LUCK HANDICRAFT MFG LTD.
The following sample(s) was/were submitted and identified on bahalf of the client as:

Sample Name: STONE / GLASS RING
Sample Model: R-10/ R-21
Buyer Name: WESTERN WOODS, INC. 5T. GEORGE, UTAH, U.S.A

Sample Received Date:  Mar 30, 2008

Testing Paricd, Mar 30, 2008 to Apr03, 2009

Test liems: Total Lead

Test Method: With reference to CPSIA H.R.4040, Analysis is performed by ICP-OES.
Testing Results: Please refer to next page(s)

Approved by: Ea? Tlee

Y s e perea ol O e sl R by iy o vk e spylacsm’ s nbormemen Apgdca dsd ook iopaseleishy fof sty of alinfel ssiphi bl
Ay 5 ;"-_. Prin W jm L gt 10 sy g e essed U olln B learvg ey wcgwmam i mead gl ceprsated ity her e i e cf ezsting roall, of decct el
foi e . g Wi i el e 1t Whrin g ab b irrvad al bW adgiomtincy ool dgasrines sl sguoial el el iryafue T ol TV B, 5o o P e poperesboad o fell o pon 10
N e al 4 o s f Sorrice. Anry unssbe i shiorstion, Gegany o bl st of oot s mebrereful, oflombors s, b prosooisisd e B Celes eoent of e s

WWW, ponyiesloom [E:' Hotling 400-K19-56K8
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PONY

Pony Testing International Group

Test Report NO.: DBOS308-790 Date: Apr 09, 2009 Page 2 of 2

Test Results (Unit: mgikg)

Test Rasult
Test lem Client's Limit

-
L]

Total Lead (PE) GG a2 300

Tesi Componenls:
1. Melal dng (R-18/R -19/R-10/R-15)
2. Synthatic cut stone (R-18) on tha finger ring (oranga + purpla) + Syrthetic cut stone (R-15)blue + biack] an the finger ring

Mati: (1) mgikg = ppm
{2) Composite tesfing for lead conlen is according Lo cdhent’s ragusist,

Phaoto:

Pony authenticate the photo on original report only
***End of Report™**
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#30 03/30/09 to 04/03/09 Neon Glass Necklaces Passed
Western Woods Stock Numbers:

ING-101 to ING-124

105



LR

Pony Testing International Group

Test Report NO.: 0B0B308-798 Date: Apr 08, 2009 Page 10of 2

Applicant: GOOD LUCK HANDICRAFT MFG. LTD.
The following sample(s) was/were submitied and identified on behalf of the clienl as.

Sample Name: NEON GLASS NECKLACE
Sample Model: JHNG-101/124
Buyer Name: WESTERN WOODS, INC. §T. GEORGE, UTAH, U.S.A

Sample Recelved Date:  Mar 30, 2000

Testing Perlod: Mar 30, 2008 1o Apr 03, 2009

Test ltems: Total Lead

Test Method: With refarence to CPSIA H.R.4040, Analysls s performed by ICP-0ES.
Testing Results: Please refar 1o next page(s)

Approved by: Sﬁ? W
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PONY

Pony Testing [aternational Group

Test Report NO.; 0DBOB30S-798 Date: Apr 09, 2009 Page 2 of 2

Test Resulls (Unit: mgfkg)

Ti
Test lem et Client's Limit
1 2 3
Total Lead (Pb) <1 68 <1 300

Test Components:

1.  Blue cord[JMG-108) + black cord CING-1151 + green cord [JNG -118)

2. Metal clasp (JNG-108LING-115.ING-119) + metal connected the cord and melal ring (JNG108ANG-115NG-119)
metal ring connected the cord and the pendant {JNG-108LING-115/NG-118)

3, Pendant[JNG-108) + pendant{JNG-115) + Pandant{ JNG-118)

Mote: (1) mohkg = ppm
(2} Composite lesting for lead contenl is according 1o client's requesl.

Photo:
,ﬁ,maﬂnuﬂuuwug
~09(03/3)013 —0/9)7
Pony aulhenticate the photo on original report only
**End of Report™*
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#31 04/09/09 to 04/15/09 Cage Pendant Passed
Western Woods Stock Numbers:

CNIG
CNIS

108



-1

Fony Testing International Group

Test Report NO.: 0904093-061 Date: Apr 15, 2009 Page 1 of 2

Applicanty GOOD LUCK HANDICRAFT MFG. LTD,
The following sample{s) washiwere submitled and identified on behalf of the clien as

Sample Name: METAL CAGE PENDANT-NECKLACE (GOLD & SILVER)
Sampie Model: CN-1GICN-15
Buyer Mame: WESTERN WOODS, INC. 5T. GEORGE, UTAH, LL5.A

Sample Received Date:  Apr 09, 2008

Testing Period: Apr 09,2008 to Apr15 2008
Test lems: Total Lead
Test Method: With reference to CPSIA H.R.4040, Analysis is parformed by ICP-OES.
Testing Results: Pleaze refer to next page{s)
Sorny ks
Approved by: ? Lhee
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PONY

Pony Testing Intermational Group

Test Report NO.: 0804093-061 Date: Apr 15, 2009 Page 2 of 2

Test Results {Unit; mm
Teat kem Test Result Cliant's Limit
Total Lead (Pb) <1 ' 300
Tesi Components: Gobd pendani + Silver pendant

Mote: (1) mgfkg = ppm
{2) Composite lesting for lead content is accomding 1o cleni’s request.

Photo:
Fony authenticate the phofo on original raport only
***End of Repar***
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#32 04/09/09 to 04/15/09 Stone Charms Passed
Western Woods Stock Numbers:

SC-01 to SC-50

111



WLLEN-1

Pony Testing Interational Growp

Test Report M. 0804003-062 Crate: Apr 15, 2009 Page 1 of 2

Applicant: GOOD LUCK HANDICRAFT MFG LTD.
The following sample(s) wasiwere submitted and identified on behalf of the client as:

Sample Mama. STOME CHARMS
Sample Model 8C-01 TO SC-50
Buyer Name: WESTERN WOODS, INC. 5T. GEORGE, UTAH, U5.A

Sample Received Date:  Apr 08, 2009

Testing Perod: Apr 00, 2009 to Apr15, 2000

Test ltems: Total Lead

Tast Mathod: With reference o CPS1A H.R. 4040, Analy=is is performed by ICP-0ES.
Testing Resulis: Please refer to next paga(s)

Approved by: SD’H U

www,ponytest.com  (CiHotline 400-819-568%
A, Timgahi Taslding, be 4% ) Fui i Waildeng b5, Ko 680 Gaipiag Rewd. DaiibfingbelThoa gilog laduntiv iy,

bl Hasdian Dininnca, Beijing Rabai Mnmng, T ghs Chsasngy e R, Mavm b [Raceic), Shaead n
Tal (R EIRIRIIR (021 HERS L Ve RESTRES Sl ]
I’qn}l I‘ﬁun“ Mtﬂ'ﬂll-i'ﬂ'lllﬂmllp Fizz (@RI FRaY [LARES ChERTiR] [FREATRE T HET
E-muil pempiipanpirsi cen cubispanpirsl coam EESgpo Frrdt Con
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e Flik |

Pony Testing International Group

Test Report NO.: 0904093-062 Date: Apr 15, 2009 Page 2 of 2

Test Results (Unit: mg/kg)

Tast Result
Test feam 3 5 Client's Limit

Tolal Lead (Pb) 287 <1 300
Test Components;
1. Silver metal on pandant {SC-11/5C-1AISC-45C-S2SC-60/5C-62)
2 Pendant (SC-11) + pendant (SC-18) + pendant (SC-40)

Hole, {1) mafkg = ppm
(2} Composila testing for lead contant is according to client's reguest.

Pony authenticate the photo on original report only
“*End of Report™*
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#33 04/09/09 to 04/15/09 Fiber Optic Charms Passed
Western Woods Stock Numbers:

SC-51 to SC-64
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PONY

Pony Testing International Group

Test Report NO.; 8924633-021 Date: Apr 16, 2009 Page 10of 2

Applicant: GOOD LUCK HANMDICRAFT MFG LTD
Thiz foellowing sample(s) washwere submitied and idenfified on behalf of the client as:

Sample Name: FIBER OPTIC CHARMS
Sample Model: SC-51 TO SC-B4
Buyer Name: WESTERN WOODS, INC. ST GEORGE, UTAH, US.A

Sample Received Date:  Apr 09, 2005

Testing Period; Apr(9, 2009 to Apr 15, 2000

Test ltems, Total Lead

Test Method: With reference to CPSIA H.R.4040, Analysis is performed by ICP-0ES,
Testing Resulls: Please refer to next page(s)

F.-uaz e

Approved by
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PONY

PFony Testing International Group

Test Report NO.: 9924633021 Date: Apr 18, 2008 Page 2 of 2
Test Results (Unit: mgfkg)
Test Resull ] :
Tast Bem : 3 Client's Limit
Total Lead (Pb) . 287 B4 <00
Test Components:

1. Silver melal on pendant (SC-11/5C-18/5C40/5C-82/5C-80/5C-62)
2. Pendand {SC-52) + pandant (SC-60) + pendant (SC-82)

Motes (1) mgfkg = ppm
(2) Composite festing for kead content i according to cliant's réquast.

Phatas
ED[DE‘E]EJEI:F' -
Pony authenlicate the phoio on ariginal report anly
***End of Report™™*
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